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1 TEST SUMMARY

1.1 TEST PROCEDURESAND RESULTS

ltem FCC Rules Description Of Test Result
1 |FCCPart 15.207 Conducted Emission N/A
2 FCC Part 15.209(a) Radiated Emission Pass
3 FCC Part 15.247(a)(2) Occupied Bandwidth Pass
4 FCC Part 15.247(e) Power Spectral Density Pass
5 |FCC Part 15.247(b) Peak Output Power Pass
6 FCC Part 15.247(d) Out Of Band Emissions Pass
7 FCC Part 15.247(d) Conducted Spurious Emission Pass
g |FCCPart 15.203 Antenna Requirement Pass

Note:

“N/A” denotes test is not applicable in this Test Report.
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1.2 TEST FACILITY

Test Firm :  Global United Technology Services Co. Ltd.

Address : No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong
Industrial Zone, Xixiang Road, Baoan District, Shenzhen, Guangdong,
China 518102

The test facility is recognized, certified, or accredited by the following organizations:

e FCC—Registration No.: 381383

Designation Number: CN5029

Global United Technology Services Co. Ltd., Shenzhen EMC Laboratory has been
registered and fully described in a report filed with the (FCC) Federal Communications
Commission. The acceptance letter from the FCC is maintained in files.

e IC —Registration No.: 9079A

CAB identifier: CN0O091

The 3m Semi-anechoic chamber of Global United Technology Services Co. Ltd.

has been registered by Certification and Engineering Bureau of Industry Canada for radio
equipment testing.

e NVLAP (LAB CODE: 600179-0)

Global United Technology Services Co. Ltd., is accredited by the National

Voluntary Laboratory Accreditation Program (NVLAP).
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1.3 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurementy + U, where expended uncertainty U is based on a

standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

A. Conducted Measurement:;

Test Site Method Measurement Frequency Range U, (dB)
9kHz ~ 150kHz 2.96
UNI ANSI
150kHz ~ 30MHz 2.44

B. Radiated Measurement:

Test Site Method Measurement Frequency Range U, (dB)
9kHz ~ 30MHz 2.50
UNI ANSI 30MHz ~ 1000MHz 4.80
1000MHz ~ 18000MHz 4.13
C. RF Conducted Method:
ltem Measurement Uncertainty
Uncertainty of total RF power, conducted U.=+0.8 dB
Uncertainty of RF power density, conducted U.=+2.6 dB
Uncertainty of spurious emissions, conducted U =+2%
Uncertainty of Occupied Channel Bandwidth U =+2%

1.4 ENVIRONMENTAL CONDITIONS

During the measurement the environmental conditions were within the listed ranges:

NORMAL CONDITIONS EXTREME CONDITIONS
Temperature range (C) 15 - 35 -20 - 50
Relative humidty range 20 % - 75 % 20 % - 75 %
Pressure range (kPa) 86 - 106 86 - 106
Note: The Extreme Temperature and Extreme Voltages declared by the manufacturer.
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Product: Dride4K

Trade Mark: N/A

Main Model: DR4K1-RDL-NA
Additional Model: N/A

Model Difference: N/A

Operation Frequency:

802.11b/g/n20:2412~2462MHz
802.11n40: 2422~2452MHz

Number of Channels:

802.11b/g/n20: 11CH
802.11n40: 7CH

Maximum Peak

Conducted Output Power:

17.14 dBm

Modulation Type:

CCK, OFDM, DBPSK, DAPSK

Antenna Type: Chip Antenna
Antenna Gain: 0.5dBi
Battery: N/A

Adapter: N/A

Power Source:

DC 12-24V from car charger
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2.2 CARRIER FREQUENCY OF CHANNELS

Channel List for 802.11b/g/n(HT20)
Frequency Frequency Frequency Frequency
Channel (MHz) Channel (MHZ) Channel (MHz) Channel (MHz)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
Channel List for 802.11n(40MHz)
Frequency Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
03 2422 05 2432 07 2442 09 2452
04 2427 06 2437 08 2447
2.3 TEST MODE
The EUT was programmed to be in continuously transmitting mode.
Channel List for 802.11b/g/n((HT20)
Test Channel EUT Channel Test Frequency (MHz)
Low CHo1 2412
Middle CHO06 2437
High CH11 2462
Channel List for 802.11n(40MHz)
Test Channel EUT Channel Test Frequency (MHz)
Low CHO3 2422
Middle CHO6 2437
High CHO09 2452

2.4 DESCRIPTION OF THE TEST MODES

During the measurement the environmental conditions were within the listed ranges:

Normal Voltage DC 24V
Voltage High Voltage DC 26.4V
Low Voltage DC 21.6V
Normal Temperature 24°C
Other Relative Humidity 55 %
Air Pressure 989 hPa

Note: All modes were testat Normal Voltage, High Voltage, and Low Voltage, only the worst

results of Normal Voltage was reported in the test report.
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2.5 TEST SETUP

Operation of EUT during Radiation testing:

DC Power EUT

Operation of EUT during RF Conducted testing:

RF Attenuator Spectrum Analyzer

o
. 0 QO

RF Cable

EUT

2.6 DESCRIPTION TEST PERIPHERAL AND EUT PERIPHERAL

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Model No. Cable Length(cm) Remark
1 Dride4K DR4K1-RDL-NA 3m EUT
2 DC power supply -- -- AE
Note:

1. The support equipment was authorized by Declaration of Confirmation.

2. All the above equipment/cables were placed in worse case positions to maximize emission
signals during emission test.



2.7 MEASUREMENT INSTRUMENTSLIST

Page 11 of 74

Report No.: 23032013ER-63

ltem Equipment Manufacturer Model No. Serial No. Calibrated until
Conduction Emissions Measurement
1 | Emiasion Test EZ-EMC verCeo-3AL-C N/A N/A
Software

2 AMN Schwarzbeck NNLK8121 8121370 2023.09.22

3 AAN TESEQ T8-Cat6 38888 2023.09.22

4 Pulse Limiter CYBRTEK EM5010 E115010056 2023.05.17

5 | EMI Test Receiver | Rohde&Schwarz ESCI 101210 2023.09.22

Radiated Emissions Measurement

p | Radiated Emission EZ-EMC Ver.CCS-03AL N/A N/A

2 Horn Antenna Sunol DRH-118 A101415 2023.09.27

3 | Broadband Pybrid Sunol JB1 A090215 2024.02.26

4 PREAMP HP 8449B 3008A00160 2023.09.22

5 PREAMP HP 8447D 294407999 2023.05.17

6 EM TEST Rohde&Schwarz ESR3 101891 2023.09.22
RECEIVER

7 | VEGTOR Signal | pongeaschwarz | SMU200A 101521 2023.09.22

8 | Signal Generator Agilent E4421B MY4335105 2023.09.22

9 MAXﬁaS'de”ra' Agilent N9020A MY50510140 | 2023.09.22

10 MAXﬁaS'der:a' Keysight N9020A MY51110104 | 2023.09.22

11 | RF Power sensor DARE RPR3006W |15l00041SNO88| 2023.05.17

12 | RF Power sensor DARE RPR3006W |15l00041SNO89| 2023.05.17

13 | RF power divider Anritsu K241B 992289 2023.09.22

Wideband radio
14 | communication Rohde&Schwarz CMW500 154987 2023.09.22
tester

15 | Aclve Loop Com-Power AL-130R 10160009 | 2023.07.25

16 | Broadband FWDrid | gcpwarzbeck | vULB9163 | VULBO163#958 | 2023.00.22

17 Horn Antenna Schwarzbeck BBHA9120D 9120D-1680 2023.05.23

18 Horn Antenna A-INFOMW LB-180400-KF | J211060660 2023.09.27
Microwave

19 Broadband Schwarzbeck BBV 9721 100472 2023.09.22
Preamplifier

20 | Signal Generator Agilent N5183A MY47420153 2023.09.22

21 | Spctrum Analyzer | Rohde&Schwarz FSP 40 100501 2023.09.22

22 Power Meter KEYSIGHT N1911A MY50520168 2023.09.22

23 | Frequency Meter VICTOR VC2000 997406086 2023.09.22

24 | DC Power Source HYELEC HY5020E 055161818 2023.09.22
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3 CONDUCTED EMISSION

3.1 TEST LIMIT

For unintentional device, according to 8 15.207(a) Line Conducted Emission Limits is as following

Maximum RF Line Voltage (dB V)
Fr?&‘;g)'cy CLASS A CLASS B
Q.P. Ave. Q.P. Ave.
0.15~0.50 79 66 66~56* 56~46*
0.50~5.00 73 60 56 46
5.00~30.0 73 60 60 50

* Decreasing linearly with the logarithm of the frequency.

For intentional device, accordingto §15.207(a) Line Conducted Emission Limitis same as

above table.

3.2 TEST SETUP

04%

RECEIVER

i

¥ _
EUT | LISN o
] g l®
/ - 383
7
0.8m /
U A
[
GRP 0.8m a3
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3.3 TEST PROCEDURE

1.

The equipment was set up as per the test configuration to simulate typical actual usage per the
user’s manual. The EUT is placed on a wooden table with a height of 0.8 meters is used and is
placed on the ground plane as per ANSI C63.10: 2013.

. Support equipment, if needed, was placed as per ANSI C63.10: 2013.
. All YO cables were positioned to simulate typical actual usage as per ANSI C63.10: 2013.
. If a EUT received DC power from the USB Port of Notebook PC, the PC’s adapter received

AC120V/60Hzpower through a Line Impedance Stabilization Network (LISN) which supplied
power source and was grounded to the ground plane.

. All support equipments received AC power from a second LISN, if any.
. The EUT test program was started. Emissions were measured on each current carrying line of

the EUT using a spectrum Analyzer / Receiver connected to the LISN powering the EUT. The
LISN has two monitoring points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were
taken: one with Line 1connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load;
the second scan had Line 1connected to a 50 ohm load and Line 2 connected to the Analyzer /
Receiver.

. Analyzer / Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.

3.4 TEST RESULT

N/A

Remark:
The EUT is powered by DC power.



Page 14 of 74 Report No.: 23032013ER-63

4 RADIATED EMISSION

4.1 TEST LIMIT

For unintentional device, according to 815.209(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not
exceed the following values:

Field strength Limit Measurement
Frequency ) Remark .
(microvolt/meter) | (dBuV/m) distance (m)

0.009MHz-0.490MHz | 2400/F (kHz) . Quasi-peak 300

0.490MHz-1.705MHz | 24000/F (kHz) - Quasi-peak 30

1.705MHz-30MHz 30 - Quasi-peak 30
30MHz-88MHz 100 40.0 Quasi-peak 3
88MHz-216MHz 150 43.5 Quasi-peak 3
216MH2z-960MHz 200 46.0 Quasi-peak 3
960MHz-1GHz 500 54.0 Quasi-peak 3
54.0 Average 3

Above 1GHz 500

74.0 Peak 3

Limit calculation and transfer to 3m distance as showed in the following table:

Frequency Limit Distance
(MHz) (dBuV/m) (m)

0.009-0.490 201log(2400/F(KHz))+40log(300/3) 3
0.490-1.705 20log(24000/F(KHz))+40log(30/3) 3
1.705-30.0 69.5 3
30-88 40.0 3
88-216 43.5 3
216-960 46.0 3
Above 960 54.0 3

For intentional device, accordingto 815.209(a), the general requirement of field strength of
radiated emissions from intentional radiators at a distance of 3 meters shall not exceed the above
table.
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4.2 TEST SETUP

1. Radiated Emission Test-Up Frequency Below 30MHz

RX Antenna

EJ:IT I/'rmmu i 1[_.
IO.Bm

Ground Plane

A

Receiver | ‘

2. Radiated Emission Test-Up Frequency 30MHz~1GHz

Ant. feed
point

1-4m

IO.E! im
: X

Ground Plane

Receiver | i

3. Radiated Emission Test-Up Frequency Above 1GHz

Ant.feed !
point i
.,
< B
3m
AT
1-4m
Twrm Table
X >
1.5m
X

Ground Plane

Receiver | 4 Amp.
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4.3 TEST PROCEDURE

1. Below 1GHz measurement the EUT is placed on turntable whichis 0.8m above ground plane.
And above 1GHz measurement EUT was placed on low permittivity and low tangent turn table
which is 1.5m above ground plane.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And also, each emission was to be maximized by changing the polarization of receiving
antenna both horizontal and vertical.

6. Repeat above procedures until the measurements for all frequencies are complete.

7. The test frequency range from 9kHz to25GHz per FCC PART 15.33(a).

Note: For battery operated equipment, the equipment tests shall be performed using a new

battery.

4.4 TEST RESULT
PASS

Remark:

1. All modes were test at Low, Middle, and High channel, only the worst result of 802.11b Low
Channel was reported for below 1GHz test.

2. By preliminary testing and verifying three axis (X, Y and Z) position of EUT transmitted status, it
was found that “X axis” position was the worst, and test data recorded in this report.
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Temperature: 24°C Relative Humidity: 48%

Test Date: Mar. 28, 2023 Pressure: 1010hPa
Test Voltage: DC 24V Phase: Horizontal
Test Mode: Transmitting mode of 802.11b 2412MHz

-20

20.0  dBuNfm

Limirl:
Marginc

an

WW%:W M‘%W“Lw '

4

[
;E A

| LMW‘ gttt

30000 40 50 B0 7O B8O [MHz) 300 400 500 GO0 FOOD 1000.000
No. | Frequency | Reading | Correction Result Limit Margin | Degree | Height Remark
(MHz) (dBuv) |factor(dB/m)| (dBuv/m) | (dBuv/m) (dB) (deg.) (cm)
1 38.0783 3273 -13.44 159.29 40.00 -20.71 209 100 peak
2 89.9047 3548 -20.75 14.73 4350 2877 214 100 peak
3 150 7844 3398 -16.64 17.34 4350 -26.16 197 100 peak
4 183.8440 38.94 -17.70 21.24 4350 -22.26 121 100 peak
5 356.6758 41.52 -13.93 27.59 46.00 -18.41 52 100 peak
6* 3920951 44.03 -13.21 30.82 46.00 -15.18 314 100 peak

Remark: Absolute Level= Reading Level+ Factor, Margin= Absolute Level — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier
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Temperature: 24°C Relative Humidity: 48%
Test Date: Mar. 28, 2023 Pressure: 1010hPa
Test Voltage: DC 24V Phase: Vertical
Test Mode: Transmitting mode of 802.11b 2412MHz
800  dEuv s m
Limitd: —
Maorgin:

]

5

B -W\nmjﬁ”f nnernd [l AL IWjuMW

gl b=

=20

30 00 40 a0 B0 FO &0 [MHz] 300 A0 ROD GO0 FOO 1000000
No. | Frequency | Reading | Correction Result Limnit Margin | Degree | Height Remark
(MHz) (dBuV) |factor(dB/m)| (dBuv/m) | (dBuv/m) | (dB) (deg) | (cm)
1" 34 8823 47 28 -10.78 36.50 40.00 -3.50 138 100 peak
2 46.5030 43.70 -18.76 2494 40.00 -15.06 201 100 peak
3 76.7808 39.18 -20.76 18.42 40.00 -21.58 a5 100 peak
4 95.7622 43.60 -19.80 23.80 43.50 -19.70 54 100 peak
o 195.8220 41.67 -16.93 2474 43.50 -18.76 182 100 peak
6 434 0651 41 62 -12.53 2909 46.00 -16.91 304 100 peak

Remark: Absolute Level= Reading Level+ Factor, Margin= Absolute Level — Limit
Factor=Ant. Factor + Cable Loss — Pre-amplifier

Remark:

1. Radiated emission test from 9KHz to 10th harmonic of fundamental was verified, emission from
9kHz to 30MHz are more than 20dB below the limit, so it was not recorded in this report.

2. * denotes emission frequency which appearing within the Restricted Bands specified in
provision of 15.205, then the general radiated emission limits in 15.209 apply.

3. The IF bandwidth of EMI Test Receiver between 30MHz to 1GHz was 120kHz, 1MHz for
measuring above 1GHz, below 30MHz was 10kHz.
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Above 1 GHz Test Results:

CHO1 of 802.11b Mode (2412MHz):

Horizontal:

Frequency |Reading Result| Factor |[Emission Level| Limits Margin Detector
(MHz) (dBuV) (dB) (dBuVv/m) (dBuV/m) (dB) Type
4824 58.64 -3.64 55 74 -19 PK
4824 50.37 -3.64 46.73 54 -7.27 AV
7236 56.3 -0.95 55.35 74 -18.65 PK
7236 45.97 -0.95 45.02 54 -8.98 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |[Emission Level| Limits Margin Detector
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB) Type
4824 58.94 -3.64 55.3 74 -18.7 PK
4824 48.16 -3.64 4452 54 -9.48 AV
7236 56.35 -0.95 55.4 74 -18.6 PK
7236 45.98 -0.95 45.03 54 -8.97 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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CHO6 of 802.11b Mode (2437MHz):

Horizontal:

Frequency |Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBpV) (dB) (dBpV/m) (dBuV/m) (dB) Type
4874 59.31 -3.51 55.8 74 -18.2 PK
4874 48.37 -3.51 44.86 54 -9.14 AV
7311 56 -0.82 55.18 74 -18.82 PK
7311 46.04 -0.82 45.22 54 -8.78 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |Emission Level| Limits Margin | petector
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type
4874 59.25 -3.51 55.74 74 -18.26 PK
4874 47.87 -3.51 44.36 54 -9.64 AV
7311 56.11 -0.82 55.29 74 -18.71 PK
7311 45.64 -0.82 44.82 54 -9.18 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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CH11 of 802.11b Mode (2462MHz):

Horizontal:

Frequency |[Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
4924 58.94 -3.43 55.51 74 -18.49 PK
4924 48.55 -3.43 45.12 54 -8.88 AV
7386 55.74 -0.75 54.99 74 -19.01 PK
7386 45.86 -0.75 45.11 54 -8.89 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |Emission Level| Limits Margin | petector
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type
4924 64.2 -3.43 60.77 74 -13.23 PK
4924 47.94 -3.43 44.51 54 -9.49 AV
7386 56.56 -0.75 55.81 74 -18.19 PK
7386 45.24 -0.75 44.49 54 -9.51 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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Horizontal:

Frequency |Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBpV) (dB) (dBpV/im) | (dBuV/m) (dB) Type
4824 59.25 -3.64 55.61 74 -18.39 PK
4824 47.84 -3.64 44.2 54 -9.8 AV
7236 55.27 -0.95 54.32 74 -19.68 PK
7236 45.66 -0.95 44.71 54 -9.29 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |[Emission Level| Limits Margin Detector
(MHz) (dBpVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
4824 58.84 -3.64 55.2 74 -18.8 PK
4824 48 -3.64 44.36 54 -9.64 AV
7236 55.65 -0.95 54.7 74 -19.3 PK
7236 45.07 -0.95 44.12 54 -9.88 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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CHO6 of 802.11g Mode (2437MHz):

Horizontal:

Frequency |[Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
4874 59.31 -3.51 55.8 74 -18.2 PK
4874 47.96 -3.51 44.45 54 -9.55 AV
7311 55.08 -0.82 54.26 74 -19.74 PK
7311 44.94 -0.82 4412 54 -9.88 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |Emission Level| Limits Margin | petector
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type
4874 59.02 -3.51 55.51 74 -18.49 PK
4874 48.66 -3.51 45.15 54 -8.85 AV
7311 55.07 -0.82 54.25 74 -19.75 PK
7311 45.4 -0.82 44.58 54 -9.42 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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CH11 of 802.11g Mode (2462MHz):

Horizontal:

Frequency |[Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBpV) (dB) (dBpV/m) (dBuV/m) (dB) Type
4924 59.01 -3.43 55.58 74 -18.42 PK
4924 48.56 -3.43 45.13 54 -8.87 AV
7386 54.97 -0.75 54.22 74 -19.78 PK
7386 45.08 -0.75 44.33 54 -9.67 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |Emission Level| Limits Margin Detector
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type
4924 59.4 -3.43 55.97 74 -18.03 PK
4924 48.46 -3.43 45.03 54 -8.97 AV
7386 55.32 -0.75 54.57 74 -19.43 PK
7386 45.37 -0.75 44.62 54 -9.38 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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CHO1 of 802.11n/HT20 Mode (2412MHz):

Horizontal:

Frequency |[Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
4824 59.1 -3.64 55.46 74 -18.54 PK
4824 48.65 -3.64 45.01 54 -8.99 AV
7236 55.09 -0.95 54.14 74 -19.86 PK
7236 45.42 -0.95 44.47 54 -9.53 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |Emission Level| Limits Margin | petector
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type
4824 59.28 -3.64 55.64 74 -18.36 PK
4824 48.4 -3.64 44.76 54 -9.24 AV
7236 55.15 -0.95 54.2 74 -19.8 PK
7236 45.71 -0.95 44.76 54 -9.24 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit




CHO6 of 802.11n/HT20 Mode (2437MHz):
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Horizontal:

Frequency |[Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
4874 59.04 -3.51 55.53 74 -18.47 PK
4874 48.61 -3.51 45.1 54 -8.9 AV
7311 55.94 -0.82 55.12 74 -18.88 PK
7311 45.05 -0.82 44.23 54 -9.77 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |Emission Level| Limits Margin | petector
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type
4874 59.37 -3.51 55.86 74 -18.14 PK
4874 47.98 -3.51 44.47 54 -9.53 AV
/311 55.2 -0.82 54.38 74 -19.62 PK
7311 45.11 -0.82 44.29 54 -9.71 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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CH11o0f 802.11n/HT20 Mode (2462MHz):

Horizontal:

Frequency |[Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
4924 57.97 -3.43 54.54 74 -19.46 PK
4924 48.1 -3.43 44.67 54 -9.33 AV
7386 54.75 -0.75 54 74 -20 PK
7386 45.66 -0.75 44.91 54 -9.09 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |[Emission Level| Limits Margin Detector
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type
4924 58.78 -3.43 55.35 74 -18.65 PK
4924 48.21 -3.43 44.78 54 -9.22 AV
7386 55.68 -0.75 54.93 74 -19.07 PK
7386 45.29 -0.75 44.54 54 -9.46 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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CHO3 of 802.11n/H40 Mode (2422MHz):

Horizontal:

Frequency |Reading Result| Factor |[Emission Level| Limits Margin Detector
(MHz) (dBpVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
4844 58.11 -3.63 54.48 74 -19.52 PK
4844 48.37 -3.63 44.74 54 -9.26 AV
7266 55.26 -0.94 54.32 74 -19.68 PK
7266 44.09 -0.94 43.15 54 -10.85 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |[Emission Level| Limits Margin Detector
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB) Type
4844 60.31 -3.63 56.68 74 -17.32 PK
4844 49.05 -3.63 45.42 54 -8.58 AV
7266 54.47 -0.94 53.53 74 -20.47 PK
7266 41.9 -0.94 40.96 54 -13.04 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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CHO6 of 802.11n/H40 Mode (2437MHz):

Horizontal:

Frequency |[Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
4874 57.98 -3.51 54.47 74 -19.53 PK
4874 48.2 -3.51 44.69 54 -9.31 AV
7311 54.79 -0.82 53.97 74 -20.03 PK
7311 45.31 -0.82 44.49 54 -9.51 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |Emission Level| Limits Margin | petector
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type
4874 58.85 -3.51 55.34 74 -18.66 PK
4874 47.29 -3.51 43.78 54 -10.22 AV
/311 55.05 -0.82 54.23 74 -19.77 PK
7311 45.2 -0.82 44.38 54 -9.62 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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CHO09 of 802.11n/H40 Mode (2452MHz):

Horizontal:

Frequency |[Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
4904 58.94 -3.43 55.51 74 -18.49 PK
4904 48.01 -3.43 44.58 54 -9.42 AV
7356 55.37 -0.75 54.62 74 -19.38 PK
7356 45.1 -0.75 44.35 54 -9.65 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |Emission Level| Limits Margin | petector
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type
4904 58.27 -3.43 54.84 74 -19.16 PK
4904 48.41 -3.43 44.98 54 -9.02 AV
7356 55.69 -0.75 54.94 74 -19.06 PK
7356 44.21 -0.75 43.46 54 -10.54 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Remark:

1. Measuring frequencies from 1GHz to the 25GHz.

2. “F” denotes fundamental frequency; “H” denotes spurious frequency. “E” denotes band edge
frequency.

3. * denotes emission frequency which appearing within the Restricted Bands specified in
provision of 15.205, then the general radiated emission limits in 15.209 apply.

4. The emissions are attenuated more than 20dB below the permissible limits are not recorded in
the report.

5. The IF bandwidth of EMI Test Receiver between 30MHz to 1GHz was 120kHz, 1 MHz for
measuring above 1GHz, below 30MHz was 10kHz. The resolution bandwidth of test
receiver/spectrum analyzer is 1MHz and video bandwidth is 3MHz for peak measurement with
peak detector at frequency above 1GHz. The resolution bandwidth of test receiver/spectrum
analyzer is 1MHz and video bandwidth is 10Hz for Average measurement with peak detection at
frequency above 1GHz.

6. When the test results of Peak Detected below the limits of Average Detected, the Average
Detected is not need completed. For example: Top Channel at Fundamental 73.16dBuV/m(PK
Value) <93.98(AV Limit), at harmonic 53.20dBuV/m(PK Value) <54dBuV/m(AV Limit), the
Average Detected not need to completed.

7. All modes of operation were investigated and the worst-case emissions are reported.
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Horizontal:

Frequency |[Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310 56.15 -5.81 50.34 74 -23.66 PK
2310 / -5.81 / 54 / AV
2390 64.56 -5.84 58.72 74 -15.28 PK
2390 47.08 -5.84 41.24 54 -12.76 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |Emission Level| Limits Margin | petector
(MHz) (dBuV) (dB) (dBuV/m) | (dBpV/m) (dB) T
2310 56.2 -5.81 50.39 74 -23.61 PK
2310 / -5.81 / 54 / AV
2390 64.17 -5.84 58.33 74 -15.67 PK
2390 45.98 -5.84 40.14 54 -13.86 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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Operation Mode: CH11 of 802.11b Mode (2462MHz)

Report No.: 23032013ER-63

Horizontal:

Frequency |Reading Result| Factor [Emission Level Limits Margin Detector
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB) Type
2483.5 55.88 -5.65 50.23 74 -23.77 PK
2483.5 / -5.65 / 54 / AV

2500 56.2 -5.72 50.48 74 -23.52 PK
2500 / -5.72 / 54 / AV
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor [Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBuV/m) (dBpV/m) (dB) Type
2483.5 56.31 -5.65 50.66 74 -23.34 PK
2483.5 / -5.65 / 54 / AV

2500 56.37 -5.72 50.65 74 -23.35 PK
2500 / -5.72 / 54 / AV
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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Operation Mode: CHO1 of 802.11g Mode (2412MHz)

Report No.: 23032013ER-63

Horizontal:

Frequency |Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBpV) (dB) (dBpV/im) | (dBuV/m) (dB) Type
2310 56.41 -5.81 50.6 74 -23.4 PK
2310 / -5.81 / 54 / AV
2390 63.95 -5.84 58.11 74 -15.89 PK
2390 46.1 -5.84 40.26 54 -13.74 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |[Emission Level| Limits Margin Detector
(MHz) (dBpVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310 55.98 -5.81 50.17 74 -23.83 PK
2310 / -5.81 / 54 / AV
2390 64.06 -5.84 58.22 74 -15.78 PK
2390 46.37 -5.84 40.53 54 -13.47 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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Operation Mode: CH11 of 802.11g Mode (2462MHz)

Report No.: 23032013ER-63

Horizontal:

Frequency |Reading Result| Factor [Emission Level Limits Margin Detector
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB) Type
2483.5 56.3 -5.65 50.65 74 -23.35 PK
2483.5 / -5.65 / 54 / AV

2500 56.35 -5.72 50.63 74 -23.37 PK
2500 / -5.72 / 54 / AV
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor [Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBuV/m) (dBpV/m) (dB) Type
2483.5 55.98 -5.65 50.33 74 -23.67 PK
2483.5 / -5.65 / 54 / AV

2500 56.15 -5.72 50.43 74 -23.57 PK
2500 / -5.72 / 54 / AV
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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Operation Mode: CHO1 of 802.11n/HT20 Mode (2412MHz)

Report No.: 23032013ER-63

Horizontal:

Frequency |Reading Result| Factor [Emission Level| Limits Margin Detector
(MHz) (dBpV) (dB) (dBpV/im) | (dBuV/m) (dB) Type
2310 56.09 -5.81 50.28 74 -23.72 PK
2310 / -5.81 / 54 / AV
2390 64.64 -5.84 58.8 74 -15.2 PK
2390 45.98 -5.84 40.14 54 -13.86 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |[Emission Level| Limits Margin Detector
(MHz) (dBpVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310 56.2 -5.81 50.39 74 -23.61 PK
2310 / -5.81 / 54 / AV
2390 64.27 -5.84 58.43 74 -15.57 PK
2390 46.01 -5.84 40.17 54 -13.83 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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Operation Mode: CH11 of 802.11n/HT20 Mode (2462MHz)

Report No.: 23032013ER-63

Horizontal:

Frequency |Reading Result| Factor [Emission Level Limits Margin Detector
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB) Type
2483.5 56.1 -5.65 50.45 74 -23.55 PK
2483.5 / -5.65 / 54 / AV

2500 56.42 -5.72 50.7 74 -23.3 PK
2500 / -5.72 / 54 / AV
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor [Emission Level Limits Margin Detector
(MHz) (dBuVv) (dB) (dBuV/m) (dBpV/m) (dB) Type
2483.5 56.09 -5.65 50.44 74 -23.56 PK
2483.5 / -5.65 / 54 / AV

2500 56.65 -5.72 50.93 74 -23.07 PK
2500 / -5.72 / 54 / AV
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit




CHO3 of 802.11n/H40 Mode (2422MHz)
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Horizontal:

Frequency |Reading Result| Factor |[Emission Level| Limits Margin Detector
(MHz) (dBpVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310 55.87 -5.81 50.06 74 -23.94 PK
2310 / -5.81 / 54 / AV
2390 64.2 -5.84 58.36 74 -15.64 PK
2390 46.11 -5.84 40.27 54 -13.73 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor |[Emission Level| Limits Margin Detector
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310 56.25 -5.81 50.44 74 -23.56 PK
2310 / -5.81 / 54 / AV
2390 63.97 -5.84 58.13 74 -15.87 PK
2390 46.1 -5.84 40.26 54 -13.74 AV

Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit




CHO09 of 802.11n/H40 Mode (2452MHz)
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Horizontal:

Frequency |Reading Result| Factor [Emission Level Limits Margin Detector
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2483.5 56.09 -5.65 50.44 74 -23.56 PK
2483.5 / -5.65 / 54 / AV

2500 56.14 -5.72 50.42 74 -23.58 PK
2500 / -5.72 / 54 / AV
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit

Vertical:

Frequency |Reading Result| Factor [Emission Level Limits Margin Detector
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type
2483.5 55.3 -5.65 49.65 74 -24.35 PK
2483.5 / -5.65 / 54 / AV

2500 55.35 -5.72 49.63 74 -24.37 PK
2500 / -5.72 / 54 / AV
Remark: Factor = Antenna Factor + Cable Loss — Pre-amplifier. Margin = Absolute Level — Limit
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5 OCCUPIED BANDWIDTH

5.1 TEST LIMIT
FCC Part15(15.247), Subpart C

Section Test ltem Limit Freque(:p/ltl:_lyz)Range Result

15.247(2)(2) | Bandwidth | (gqp ggr?m(zjth) 2400-2483.5 PASS

5.2 TEST PROCEDURE

5.2.1 -6dB BANDWIDTH MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set SPA Centre Frequency = Operation Frequency, RBW= 100 KHz, VBW=3xRBW.

4. Set SPA Trace 1 Max hold, then View.
5.2.2 99% OCCUPIED BANDWIDTH

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2. Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set Span = approximately 1.5 to 5 times the OBW, centered on a nominal channel
The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW and
video bandwidth (VBW) shall be approximately three times RBW; Sweep = auto; Detector
function = peak

4. Set SPA Trace 1 Max hold, then View.

5.3 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

RF Attenuator Spectrum Analyzer
} J H o
o R i
RF Cable
EUT

5.4 MEASUREMENT EQUIPMENT USED

The same as described in section 2.7.

5.5 TEST RESULT

PASS
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TX 802.11b Mode
Frequency 6dB Bandwidth | Channel Separation Result
(MHz) (MHz) (kHz)
2412 9.67 >=500 PASS
2437 9.67 >=500 PASS
2462 9.68 >=500 PASS

Agilent Spectrum Analyzer - Occupied BW

ALIGNAUTO

06:34:42 PM Apr 11, 2023

- EEEE
Center Freq 2.412000000 GHz

(]
#IFGain:Low

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth

13.003 MHz
26.446 kHz
9.665 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz
Trig: Free Run Avg|Held:>10/10
#Atten: 30 <B

#VBW 300 kHz

Total Power 21.8 dBm

OBW Power
x dB

STATUS

Radio Std: None

Radio Device: BTS

CHO1: 2412MHz
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Agilent Spectrum Analyzer - Occupied BW

| SEMSEINT

ALIGHAUTO

06:34:54 PM Apr 11, 2023

#IFGain:Low

Center Freq: 2.437000000 GHz
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/10

Radio Std: None

Radio Device: BTS

Center 2.437 GHz
100 kHz

Occupied Bandwidth

13.000 MHz
22.858 kHz
9.668 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 22.2 dBm

OBW Power
x dB

IMSG

STATUS

CHO6: 2437MHz

Agilent Spectrum Analyzer - Occupied BW

| SEMSE:INT|

ALIGNAUTO

06:35:06 PM Apr 11, 2023

#IFGain:Low

Center 2.462 GHz
#Res BW 100 kHz

Occupied Bandwidth

13.006 MHz
13.501 kHz
9.684 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.462000000 GHz

Trig: Free Run Avg|Held:>10/10

#Atten: 30 <B

#VBW 300 kHz

Total Power 22.3 dBm

OBW Power
x dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

CH11: 2462MHz
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TX 802.11g Mode
Frequency 6dB Bandwidth | Channel Separation Result
(MHz) (MHz) (kHz)
2412 16.45 >=500 PASS
2437 16.39 >=500 PASS
2462 16.38 >=500 PASS

Agilent Spectrum Analyzer - Occupied BW

SR e B ALIGMAUTO 06:35:34 PMApr 11, 2023

xR
Center Freq 2.412000000 GH=z Center Freq: 2.412000000 GHz Radio Std: None
- Trig: Free Run Avg|Held:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 19.9 dBm
16.427 MHz

Transmit Freq Error 4.555 kHz OBW Power
x dB Bandwidth 16.45 MHz x dB

I MSG STATUS

CHO1: 2412MHz
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Agilent Spectrum Analyzer - Occupied BW

SEMSE:INT| ALIGN AUTO 05:35:25 PM Apr 11, 2023
Center Freq: 2.437000000 GHz Radio Std: None

) Trig: Free Run Avg|Hold:>10/10

#IFGain:Low #Atten: 30 dB Radio Device: BTS

#V/BW 300 kHz

Occupied Bandwidth Total Power 20.2 dBm

16.429 MHz

Transmit Freq Error 9,350 kHz OBW Power 99.00 %
x dB Bandwidth 16.39 MHz x dB -6.00 dB

I MsG STATUS

CHO06: 2437MHz

Agﬂent Spectrum Amlyzer Occupied BW
L RF E0E . AE | SEMSE:INT | ALIGHAUTO 06:35:15 PM Apr 11, 2023

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radic Std: None
Trig: Free Run Avg|Hold:>10/10

HFGain:Low — #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

s EN N A | A A I R | B

Center 2.462 GHz
100 kHz #VBWW 300 kHz

Occupied Bandwidth Total Power 19.8 dBm

16.419 MHz

Transmit Freq Error 3.997 kHz OBW Power
x dB Bandwidth 16.38 MHz x dB

IM SG STATUS

CH11: 2462MHz
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TX 802.11n/HT20 Mode

Frequency 6dB Bandwidth [ Channel Separation Result
(MHz) (MHz) (kHz)
2412 17.33 >=500 PASS
2437 17.55 >=500 PASS
2462 17.52 >=500 PASS

Agilent Spectrum Analyzer - Occupied BW
i e oo ]
Center Freq 2.412000000 GHz

ALIGNAUTO

06:36:02 PM Apr 11, 2023

(]
#IFGain:Low

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.550 MHz

11.530 kHz
17.33 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz

Trig: Free Run Avg|Held:>10/10
#Atten: 30 <B

#VBW 300 kHz

Total Power 20.5 dBm

OBW Power
x dB

STATUS

Radio Std: None

Radio Device: BTS

CHO1: 2412MHz
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Agilent Spectrum Analyzer - Occupied BW

SEMSEINT ALIGHAUTO

06:36:20 PM Apr 11, 2023

#IFGain:Low

Center Freq: 2.437000000 GHz
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>1010

Radio Std: None

Radio Device: BTS

Occupied Bandwidth

17.541 MHz
4.893 kHz
17.55 MHz

Transmit Freq Error
x dB Bandwidth

#V/BW 300 kHz

Total Power 20.2 dBm

OBW Power
x dB

99.00 %
-6.00 dB

IMSG

STATUS

CHO06: 2437MHz

Agilent Spectrum Analyzer - Occupied BW
[ RF [EiE  HE

| SEMSEINT

ALIGHAUTO

06:36:28 PM Apr 11, 2023

L R
Center Freq 2.462000000 GHz

#IFGain:Low

Center Freq: 2.462000000 GHz
Trig: Free Run Avg|Hold:>10/10

#Atten: 30 dB

Radio Std: None

Radio Device: BTS

Ref 20.00 dBm

Center 2.462 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.542 MHz
2.529 kHz
17.52 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 20.3 dBm

OBW Power
x dB

IMSG

STATUS

CH11: 2462MHz
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TX 802.11n/HT40 Mode
Frequency 6dB Bandwidth [ Channel Separation Result
(MHz) (MHz) (kHz)
2422 32.30 >=500 PASS
2437 33.02 >=500 PASS
2452 32.61 >=500 PASS

Agilent Spectrum Analyzer - Occupied BW

ALIGNAUTO

05:31:13 PM May 10, 2022

- EEEE
Center Freq 2.422000000 GHz

#IFGain:Low

Occupied Bandwidth

34.913 MHz
78.812 kHz
32.30 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.422000000 GHz
Trig: Free Run Avg|Hold: 10/10
#Atten: 30 dB

#VBW 3 MHz

Total Power 13.3 dBm

OBW Power
x dB

STATUS

Radio Std: None

Radio Device: BTS

Sweep 1.333 ms

CHO3: 2422MHz
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Agﬂent Spectrum Analyzer - Occupied BW
L RF 504 AC | SENSEINT| | ALIGNAUTO 05:49:21 PM May 10, 2023

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Hold: 10/10

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

< AN I A N A I A I I B
I

I

__-II__
__mﬂl____ll.'ﬂ___
A Y ;. I I N R B I

‘ ____Iﬂw..mu.m
00 i Y N S N SO N B i)
. r tr -+ ‘+ i;r [ [ |
Center 2437 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.1 dBm
34.762 MHz

Transmit Freq Error -16.259 kHz OBW Power
x dB Bandwidth 33.02 MHz x dB

IM SG STATUS

CHO06: 2437MHz

Agﬂent Spectrum Analyzer - Occupied BW
[ SENSEINT| ALIGHAUTO 05:58:02 PM May 10, 2023
Center Freq: 2.452000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center 2.452 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.2 dBm
34.868 MHz

Transmit Freq Error 8.942 kHz OBW Power 99.00 %
x dB Bandwidth 32.61 MHz x dB -6.00 dB

IMSG STATUS

CHO09: 2452MHz




6 POWER SPECTRAL DENSITY

6.1 TEST LIMIT
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FCC Part15(15.247), Subpart C

Section

Test Item

Limit

Frequency Range
(MHz)

Result

15.247

Power Spectral
Density

- 8dBm
(in any 3kHz)

2400-2483.5

PASS

6.2 TEST PROCEDURE

(1) Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

(2)Set the EUT Work on the top, the middle and the bottom operation frequency individually.

(3)Set SPA Trace 1 Max hold, then View.

Note: The method of AVGPSD-1 in the ANSI C63.10 (2013) item 11.10 was used in this testing.

6.3 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

RF Attenuator

EUT

Spectrum Analyzer

m:

HH
, ©
T

6.4 EQUIPMENT USED

The same as described in section 2.7.

6.5 TEST RESULT

PASS

RF Cable
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TX 802.11b Mode

Frequency Power Density Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -18.654 8 PASS
2437 -14.882 8 PASS
2462 -14.852 8 PASS

Agilent Spectrum Analyzer - Swept SA

| SO & AC

| SEMSE:INT]

ALIGNAUTO

11:56:35 AM Apr 11, 2023

Trig: Free Run
#Atten; 30 B

PNO: Fast
IFGain:Low

Avg Type: RMS
Avg|Hoeld: 100/100

Ref Offset 4.69 dB
Ref 24.69 dBm

#VBW 10 kHz*

.
.
.
.
.
Iy
My
N
o
o

Mkr1 2.410 18 GHz

-
N
I
I
I
N
I
-

#Sweep 1.000 s (1001 pts)

STATUS

CHO1: 2412MHz
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Agilent Spectrum Analyzer - Swept SA

RL RF ENE A SEMSEINT ALIGHAUTO 12:24:29 PM Apr 2023

Center Freq 2.437000000 GHz : Avg Type: RMS
—— Trig:Free Run

— AvglHold: 100{100
IFGain:Low #Atten: 30 dB

Ref Offset 4.72 dB
10 gBidw Ref 24.72 dBm

#VBW 10 kHz* #Sweep 1.000s (1 0-001 pts;

IMSG STATUS

CHO06: 2437MHz

Agilent Spectrum Analyzer - Swept SA

508 AC | SEMSEINT | ALIGHAUTO
Center Freq 2.462000000 GHz _ Avg Type: RMS
PNO: Fast —w»— Trig:Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 4.72 dB
EU gBidl\r Ref 24.72 dBm

. .
" WWWWWWWMWW
. i

#VBW 10 kHz* #Sweep 1.000 s (10001 pts

IMSG STATUS

CH11: 2462MHz
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TX 802.11g Mode
Frequency Power Density Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -10.564 8 PASS
2437 -14.589 8 PASS
2462 -16.471 8 PASS

Agilent Spectrum Analyzer - Swept SA
RL RF ENE A

Center Freq 2.412000000 GHz

SEMSEINT ALIGHAUTO

Avg Type: RMS
—— Trig:Free Run
#Atten: 30 dB

PNO: Fast
IFGain:L ow

Avg|Hold: 100{100

Ref Offset 4.69 dB

10 gBidw Ref 24.69 dBm

T

I
I
N
--
u“
I
I
I
|

e
-
=

p ||

o
—

o
o

#VBW 10 kHz*

T
T
iF {nnnmny

Mkr1 2.406 751 GHz
-10.564 dBm

#Sweep 1.000 s (10001 pts

STATUS

CHO1: 2412MHz
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Agilent Spectrum Analyzer - Swept SA

RL RF ENE A SEMSEINT ALIGHAUTO 12:50:39 PM Apr 2023

Center Freq 2.437000000 GHz : Avg Type: RMS
—— Trig:Free Run

— AvglHold: 100{100
IFGain:Low #Atten: 30 dB

Ref Offset 4.72 dB
10 gBidw Ref 24.72 dBm

.u“nmluhmhmuumllu amn'nIJnmm“nu

#VBW 10 kHz* #Sweep 1.000s (1 0-001 pts;

MSG STATUS

CHO06: 2437MHz

Agilent Spectrum Analyzer - Swept SA

508 AC | SEMSEINT | ALIGHAUTO
Center Freq 2.462000000 GHz _ Avg Type: RMS
PNO: Fast —w»— Trig:Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 4.72 dB
EU gBidl\r Ref 24.72 dBm

#VBW 10 kHz* #Sweep 1.000 s (10001 pts

MSG STATUS

CH11: 2462MHz
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TX 802.11n/HT20 Mode
Frequency Power Density Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -15.991 8 PASS
2437 -15.751 8 PASS
2462 -15.966 8 PASS

Agilent Spectrum Analyzer - Swept SA
L | S0Q  AC

| SEMSE:INT] ALIGNAUTO

Avg Type: RMS
PNO: Fast -»- Trig:Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 4.69 dB Mkr1 2.417 047 GHz

Ref 24.69 dBm

T R
i

#VBW 10 kHz*

#Sweep 1.000 s (10001 pts

STATUS

CHO1: 2412MHz
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SEMSEINT ALIGHAUTO

AC
Center Freq 2.437000000 GHz : Avg Type: RMS

PNO: Fast —w»— Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 4.72 dB
10 gBidw Ref 24.72 dBm

#VBW 10 kHz* #Sweep 1.000s (1 0-001 pts;

MSG STATUS

CHO06: 2437MHz

Agﬂent Spectrum Amlyzer Swept SA

508 AC | SEMSEINT | ALIGHAUTO

Center Freq 2.462000000 GHz Avg Type: RMS

PNO: Fast —w»— Trig:Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB oET i

Ref Offset 4.72 dB
EU gBidl\r Ref 24.72 dBm

M-

hm hmmuu

%IIII

ALY Lea b Lil

#VBW 10 kHz* #Sweep 1.000 s (10001 pts

IMSG STATUS

CH11: 2462MHz
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TX 802.11n/HT40 Mode
Frequency Power Density Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -12.654 8 PASS
2437 -13.073 8 PASS
2452 -12.811 8 PASS

Agilent Spectrum Analyzer - Swept SA
I R

RF [ 506  AC
Center Freq 2.422000000 GHz

| SEMSE:INT] | ALIGNAUTO

PNO: Fast -»- Trig:Free Run
IFGain:Low #Atten; 30 B

Avg Type: Log-Pwr
Avg|Hoeld: 100{100

Ref Offset4.71 dB

10 dBid Ref 24.71 dBm

i . o e L in - -
@ i il i m o o =
w w [ w L & ~

I‘éIIIIIII

IIIiiéIIII

T
III!!?IIII

i

i
--
I
I
I
[

#VBW 10 kHz

i

=

A i

=

I

=

IIIIIE

=
=

il
-
I
I
-
-

Mkr1 2.425 450 GHz

#Sweep 1.000 s (10001 pts

= i
@ ¢
o]

CHO3: 2422MHz
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SEMSEINT ALIGHAUTO

AT
Center Freq 2.437000000 GHz Avg Type: Log-Pwr

PNO: Fast —w»— Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 4.72 dB
Ref 24.72 dBm

.
I
-
MWM YR
il

= |

RERRR

#VBW 10 kHz #Sweep 1.000 s (10001 pts

MSG STATUS

CHO06: 2437MHz

SEMSEINT | ALIGHAUTO 05:59:50 PM

a .
Center Freq 2.452000000 GHz Avg Type: Log-Pwr

PNO: Fast —w»— Trig:Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 4.73 dB
Ref 24.73 dBm

#VBW 10 kHz #Sweep 1.000 s (10001 pts

MSG STATUS

CHO09: 2452MHz
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7 PEAK OUTPUT POWER

7.1 TEST LIMIT
FCC Part15(15.247), Subpart C

Section Test ltem Limit Freque(:pﬂa/z)Range Result

15.247(b)(3) | Peak Output | 1 watt or 2400-2483.5 PASS

7.2 TEST PROCEDURE

For average power test:
1. Connect EUT RF output port to power sensor through an RF attenuator.

2. Connect the power sensor to the PC.
3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.

4. Record the maximum power from the software.
Note: The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR

15.247 requirements.

7.3 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

PC

Power Sensor

EUT

7.4 EQUIPMENT USED

The same as described in section 2.7.



7.5 TEST RESULT
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PASS
Test Mode Frc(a&ﬁlezr)\cy Cl\(;lsgmijerg (F))ﬁz)kut (Ia'énn']t)
Power(dBm)

2412 17.14 30

802.11b 2437 14.37 30
2462 15.76 30

2412 14.33 30

802.11g 2437 10.02 30
2462 11.72 30

2412 12.44 30

802.11n/HT20 2437 7.9 30
2462 9.76 30

2422 8.65 30

802.11n/HT40 2437 8.29 30
2452 8.38 30
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8 OUT OF BAND EMISSIONS

8.1 TEST LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the
attenuation required under this paragraph shall be 30 dB instead of 20 dB.

8.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

RF Attenuator Spectrum Analyzer
E o
. 0o
RF Cable
EUT

8.3 TEST PROCEDURE
1. The EUT was placed on a turn table whichis 0.8m above ground plane.
2. Set EUT as TX operation and connect directly to the spectrum analyzer.
3. Based on FCC Part15 C Section 15.247: RBW=100kHz, VBW=300kHz.
4. Set detected by the spectrum analyzer with peak detector.

8.4 MEASUREMENT EQUIPMENT USED

The same as described in section 2.7.

8.5 TEST RESULT
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TX 802.11b Mode: CHO1: 2412MHz

Agilent Spectrum Analyzer - Swept SA

RE S | SENSEINT| | ALIGHAUTO 11:56:45 AM

RL
Center Freq 2.377000000 GHz Avg Type: Log-Pwr

PNO: Fast —»— Trig:Free Run Avg|Hold: 100/100 N
IFGain:Low Atten: 30 dB DET |

Ref Offset 4.69 dB
Ref 24.69 dBm

MKR MODE TRC SCL S s FUNCTION FUNCTION WIDTH FUMCTION %aLUE ~
4 N [1[Ff]  24127GHz[  0924dBm| | I
Pl N [1[f[  24000GHz[  47073dBm| |
3 52,068 dBm ]
4 52,068 dBm ]
5 ] ]
6 ] ]
7 ] ]
8 ] ]
9 ] ]

10 ] ]

1 [ B

< >

=
@
[0}
@
E
=
@

Agilent Spectrum Analyzer - Swept SA
RL RF G049 AC SEMNSE!IMT) ALIGNAUTO

Center Freq 12.515000000 GHz Avg Type: Log-Pwr

PNO: Fast —»— Trig:Free Run Avg|Hold: 1010
IFGain:Low #Atten: 30 dB

Ref Offset 4.69 dB
Ref 24.69 dBm

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.386 s (1001 pts)
MKR MODE TRC SCL, x i FUNCTION FUNCTION WIDTH FUMNCTION WALUE ~
N N [ 1]f] 2.402 GHz 0077dBm| | ]
2 23.776 GHz 38438dBm| [
3 IMEEEEA 4.824 GHz 51793dBm| [
4 7.097 GHz 50,697 dBm ]
5 9.494 GHz 52907dBm| [ [ """
6 I e
7 ]
8 ]
9 ]
10 ]
1 I E I R .

< ¥

MSG STATUS
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TX 802.11b Mode: CHO06: 2437MHz

Agilent Spectrum Analyzer - Swept SA

RF

Ref Offset4.72 dB
10 dBidiv. - Ref 14.72 dBm
o4

RL
Center Freq 2.437000000 GHz

SEMSEIINT|

ALIGNAUTD

FNO: Fast ~—»— 1T

g: Free Run

IFGain:Low #Atten: 30 dB

Avyg Type: Log-Pwr
Avg|Hold: 1001100

Mkr1 2.437 69 GHz
0.272 dBm

EEREAEVVY I

STATUS

Agilent Spectrum Analyzer - Swept SA

H

Ref Offset4.72 dB
E%ngdiv Ref 14.72 dBm

RL il
Center Freq 12. 00000 GHz

ALIGNAUTO

PNO: Fast ~—»—~ 11

IFGain:Low #Atten: 30 dB

g: Free Run

Avg Type: Log-Pwr
Avg|Hold: 10/10

MKR MODE TRC SCL S

M
0.867 dBm
4.874 GHz -49.038 dBm
7.246 GHz 50.767 dBm
9.743 GHz 52.695 dBm

FUNCTION

FUNCTION WIDTH

| 2452 GHz] ]
2 I 24.401 GHz 39686dBm| | [ ]

FUMCTION %ALUE ~
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TX 802.11b Mode: CH11: 2462MHz

Agilent Spectrum Analyzer - Swept SA

RF S0Q  AC | SEMSEINT| ALIGNAUTD 12:39:18 PM &pr 11, 2023

3
Center Freq 2.497000000 GHz Avy Type: Log-Pwr

PNO: Fast -+~ Trig:Free Run Avg|Hold: 100{100 ;
IFGain:Low Atten: 30 dB DET J

Ref Offset4.72 dB
10 dBidiv. Ref 24.72 dBm
o4

MKR MODE TRC| SCL ® i FUMCTION FUMCTION WIDTH FUMCTION YALUE ~

1 III 2462 7 GHz 0372dBm| |
f

3

a4

5

6

7

8

9
10
& [ [ [ [ ]
£ >

IMSG STATUS

Agilent Spectrum Analyzer - Swept SA
RF 50Q  AC | SEMSEINT| ALIGNAUTO

RL
Center Freq 12.515000000 GHz Avg Type: Log-Pwr

PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB

Ref Offset4.72 dB
10 dBidiv. Ref 14.72 dBm
e}

fl

MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUMCTION %ALUE ~

M
0.318 dBm

S
A N1 [fF] 2452 GHe| ]
2 -38.904 dBm ]
3 | 4924GHz|  50.770dBm ]
4 51.141 dBm ]
5 52,808 dBm ]
6 ] ]
7 ] ]
8 ] ]
9 I ]
10 I ]
1 - [ [ [ |8
< >

=
@
o]
@
B
d
@
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TX 802.11g Mode: CHO1: 2412MHz

Agilent Spectrum Analyzer - Swept SA

RF S0Q  AC

Ref Offset 4.69 dB
Ref 24.69 dBm

RL
Center Freq 2.377000000 GHz

| SEMSEINT| ALIGNAUTD

12:43:50 PM &pr 11, 2023

PNO: Fast +#—

Trig: Free Run :
IFGain:Low Atten: 30 dB DET J

Avyg Type: Log-Pwr
Avg|Hold: 1001100

FUMCTION FUMCTION WIDTH FUMCTION YALUE

Agilent Spectrum Analyzer - Swept SA

RF EEEE

Ref Offset 4.69 dB
E%ngdiv Ref 14.69 dBm

RL
Center Freq 12.515000000 GHz .
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10

IFGain:Low #Atten: 30 dB

| SEMSEINT|

ALIGNAUTO

Avg Type: Log-Pwr

MKR MODE TRC SCL S

| 2402 GHz]

B—==

=
@
o]
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TX 802.11g Mode: CHO6: 2437MHz

Agilent Spectrum Analyzer - Swept SA

RF | EEET | ALIGNAUTD

3
Center Freq 2.437000000 GHz Avy Type: Log-Pwr

PNO: Fast -+~ Trig:Free Run Avg|Hold: 100{100 ;
IFGain:Low #Atten: 30 dB DE M

Ref Offset4.72 dB
Ref 14.72 dBm

#VBW 300 kHz

IMSG STATUS

SENS ALIGNALTO
Avg Type: Log-Pwr
«p~ Trig:Free Run Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB

Ref Offset4.72 dB
E%ngdiv Ref 14.72 dBm

MKR MODE TRC SCL

Ed Y
W N [1[Ff] 2452 GH 5.638 dBm
A N 24.276 GHz 39.162 dBm
4.799 GHz 51.728 dBm

FUNCTION FUNCTION WIDTH FUMCTION %ALUE ~

3
a4
5 9.768 GHz
6 I
7 I R
8 I R
9 1

10
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TX 802.11g Mode: CH11: 2462MHz

Agilent Spectrum Analyzer - Swept SA

RF S0Q  AC | SEMSEINT| ALIGNAUTD 01:12:19 P Apr 11, 2023

3
Center Freq 2.497000000 GHz Avy Type: Log-Pwr

PNO: Fast -+~ Trig:Free Run Avg|Hold: 100{100 ;
IFGain:Low Atten: 30 dB DET J

Mkr1 2.454 5 GHz
Ref Offset4.72 dB
E%gBidiv R:zf 24s.e?2 dBm -1.139 dBm

MKR| MODE TRC SCL * s FUNCTION FUNCTION WIDTH FUMCTION WALUE -~
d N [1[f]  24545GHz[  -1.139 dBm|
2 | 248365GHz|  50.002 dBm|
3 |  25000GHz| 55074 dBm|
4
5 I A
6 I R
7 ]
8 ]
9

10

Agilent Spectrum Analyzer - Swept SA
RF 50Q  AC | SEMSEINT| ALIGNAUTO

RL
Center Freq 12.515000000 GHz | Avg Type: Log-Pwr
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10
#Atten: 30 dB

IFGain:Low

Ref Offset4.72 dB
E%ngdiv Ref 14.72 dBm

MKER WMODE TRC SCL Ed Y FUNCTION FUNCTION WIDTH FUMCTION WALUE ~
N N [1]F]
2 24,950 GHz
3
a4
5
6
7
8
9
10
1 I B N N .
<

=
@
o]
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TX 802.11n/HT20 Mode: CHO1: 2412MHz

Agilent Spectrum Analyzer Swept SA
| |S0&  ac | SEMSE:INT ALIGMAUTO 01:16:44 PMApr 11, 2023
Avy Type: Log-Pwr
PNO: Fast +»—- Trig:Free Run Avg|Hold: 100/100
IFGain:Low Atten: 30 «B

Ref Offset 4.69 dB
10 gBIdw Ref 24.69 dBm

MKR MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION YALUE ~

1 III-- 2 415 8 GHz - 545 dBm| |

SEMSE:INT ALIGMAUTO
Avyg Type: Log-Pwr
PNO: Fast s~ Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 4.69 dB

10 dBidiv. Ref 14.69 dBm
og

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

MKR MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION YALUE ~

1 m-n_zmm 4, 961 ®em ]
2 Iﬂ-m 39347Bm | |
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TX 802.11n/HT20 Mode: CHO6: 2437MHz

Agilent Spectrum Analyzer Swept SA

SEMSE:INT ALIGMAUTO 01:21:51 PM Api
Avy Type: Log-Pwr
PNO: Fast +»—- Trig:Free Run Avg|Hold: 100/100
IFGain:Low #Atten; 30 B

Ref Offset 4.72 dB Mkr1 2.442 34 GHz

190 gBIdw Ref 14.72 dBm -5.530 dBm

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

MSG STATUS

SEMSE:INT ALIGMAUTO
Avyg Type: Log-Pwr
PNO: Fast s~ Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset4.72 dB
10 dBidiv. Ref 14.72 dBm
og

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

MKR MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION YALUE ~

1 m-n_zmm 3. 472 ®em ]
A N [1[f[  23250GHz[ 39a12dBW| | [ ]
3 INHEN 4824 GHz 5131%6dBm | |

4 | 7421GHz[ S0786dBm|[ [ [ 000000000
5 9818 GHz 52012dBm[ [ T 00000000000
6 I
7
8
9

10

@ | [ | [ B
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TX 802.11n/HT20 Mode: CH11: 2462MHz

Agilent Spectrum Analyzer - Swept SA

RF S0Q  AC | SEMSEINT| ALIGNAUTD 01:28:42 PM Apr 11, 2023

3
Center Freq 2.497000000 GHz Avy Type: Log-Pwr

PNO: Fast -+~ Trig:Free Run Avg|Hold: 100{100 ;
IFGain:Low Atten: 30 dB DET J

Ref Offset4.72 dB
10 dBidiv. Ref 24.72 dBm
e}

| I I I A N N B

MKR MODE TRC| SCL ® i FUMCTION FUMCTION WIDTH FUMCTION YALUE ~

Agilent Spectrum Analyzer - Swept SA

RF EEEE | SEMSEINT| ALIGNAUTO

RL
Center Freq 12.515000000 GHz Avg Type: Log-Pwr

PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB

Ref Offset4.72 dB
E%ngdiv Ref 14.72 dBm

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

MKR MODE TRC SCL S s FUNCTION FUNCTION WIDTH FUMCTION %ALUE ~

M N [1[f]  2452GHz[  5.117 dBm]
23262 GH
4.799 GH
7.271 GH

= OO0 &WKN

B—==

=

@

o]
@
B
d
@
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TX 802.11n/HT40 Mode: CHO3: 2422MHz

Agﬂent Spectrum Analyzer Swept SA
|so&  ac | SEMSE:INT ALIGMAUTO
Center Freq 2.402000000 GHz . Avg Type: Log-Pwr
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 100{100
IFGain:Low Atten: 30 <B

Mkr1 2.414 5 GHz

Ref Offset4.71 dB
10 gBidw Ref 24.71 dBm -11.984 dBm

MKR MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION YALUE

1 III--___
|  24000GHz| 46216eBWw| | [ ]
|  23900GHz| &1367eBwm| | [ ]
|  23862GHz| 4939%¢BW| | [ ]

I B

SEMSE:INT ALIGN AUTC
Avg Type: Log-Pwr
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10
IFGain:Low #Atten: 30 B

Ref Offset4.71 dB
10 gBIdw Rel 14.71 dBEm

MKR MODE TRC| SCL FUMCTION FUNCTION WD TH FUNCTION VALUE ~

NN [1]F] 2427 GHz 12, 197 d#Bm [ ]
2 Il | 3226 GHe 38767dBM| | ]
4.824 GHz 51832dBm| | ]

3
4 | 7246GHz| &0747eBW| | [ ]
5 |  9793GHz| &63080¢BWM| | [ ]
6 I R B
7
8
9
10
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TX 802.11n/HT40 Mode: CHO6: 2437MHz

SEMSE:INT| ALIGNAUTO

R RF QA
Center Freq 2.437000000 GHz Avy Type: Log-Pwr

PNO: Fast ~—»— Trig:Free Run Avg|Hold: 100{100 b
IFGain:Low #Atten: 30 <B DE M

Ref Offset4.72 dB
10 ngdlv Ref 14.72 dBm

Span 60.00 MHz
#VBW 300 kHz Sweep 5.800 ms (1001 pts)

MSG STATUS

Agﬂent Spectrum Analyzer Swept SA
SEMSE:INT ALIGMAUTO 07:51:29 PM May 24, 2023

Center Freq 12. 515000000 GHz . Avg Type: Log-Pwr
PNO: Fast —»— Trig:Free Run Avg|Hold: 10/10
IFGain:Low #Atten: 30 B

Ref Offset4.72 dB
10 gBIdw Rel 14.72 dBm

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.386 s (1001 pts)
MKER MODE TRC SCL FUMCTION FUNCTION WIDTH FUNCTIOM WALUE ~
NN [1]f] 2427 GHz 12, 453 ®em [ ]
2 I 24.276 GHz 391m08¢BPM| [
3 4749 GHz s1800dBm| [
4 [ f | 7.221 GHz s0718e¢BW0 [
5 9.918 GHz 525618 [
6
7
8
9
10
1 I N B S R
< ¥
MSG STATUS




Page 71 of 74 Report No.: 23032013ER-63

TX 802.11n/HT40 Mode: CHO9: 2452MHz

nalyzer - Swept SA

RE I ALTGHAUTO
q 2.472000000 GHz _ Avy Type: Log-Pwr
PNO: Fast ~»—- Trig:Free Run Avg|Hold: 1001100
IFGain:Low Atten: 30 dB

Ref Offset 4.73 dB
Ref 24.73 dBm

MKR MODE| TRC| SCL kS FUNCTION FUNCTION WIDTH FUMCTION WALUE ~

=

d NJ1]fF] 24520 GHz| 11866dBm| [ |

2 INEEREE 24835 GHz S0801dBmM| [ 00 0000000000000 |

3 INEEREE 25000 GHz 50073dBm| [ 0000000000000 ]

4 NEEEEE 24854 GHz A8892dBm| [ 0000000000000 ]
- rr 1

&

6

7

8

9
10
1 r [ [ ]
< >

SEMSE!INT| ALIGNAUTO

C 12.515000000 GHz . Avg Type: Log-Pwr
PNO: Fast s~ Trig:Free Run Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 4.73 dB
Ref 14.73 dBm

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

MKR MODE| TRC| SCL » W FUNCTION FUNCTION WIDTH FUMCTION YALUE ~

d NJ1[f]  2452GHz|  -12.207 dBm

f
[ 1]
[F]  7246GHz|  50.684 dBm|
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9 ANTENNA REQUIREMENT

Standard Applicable:

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device.

Antenna Connected Construction
The antenna used in this product is a Chip Antenna, The directional gains of antenna used for
transmitting is 0.5dBi.

ANTENNA:

il

o
=
0~
|
N}
Voanizg
gl
v

10 11 12 13 1

qu I{i i JHH [ II/I:'I/HI{I‘:'!{I;II%HI |

¢ 1

&

VA

= il
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10 PHOTO OF TEST

RADIATED EMISSION

30MHz-1000MHz

Above 1GHz
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RF Conducted

***End of Report*™*



